
Rev. 09-02-2017 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SPARE PARTS 
 

 

 

 

 

 

 

 

HG 10 HOT SPRAY SCRAPING MACHINE 
Model 2018-20xx 

 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 

1. Table of content 
1. Table of content 

2. Spare parts 

3. Electric diagram 

4. Air diagram 



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

HG 10 Hot SprayM10197811

Mono Pump assembly 2, HG10M10192112

Description 2:

Description 1:

HG 10 Hot Spray incl. monopump

Part No.:

194040  

Sheet size:

Sheet:

1 /1 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:15

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL
3x CE, new skin remover, air blow valve

12-04-2018

2
1
4
8
,
5

1
3
2
3
,
1

3812

710 2260

5
0
9

1
0
8
1

4
2

5466,5

1420

299 210

1529,5

752



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M3x20 FZB1020302011

Cable JZ 3x1,5mmĮ PVC19751325,0 m2

Y-connector 2xÏ6 x Ï6215860213

Air hose Ï4mm PUR Blue21610610,0 m4

Air hose Ï6mm PUR Red21611660,0 m5

Air hose Ï6mm PUR Blue21611865,0 m6

Air hose Ï6mm Nylon Yellow21611940,0 m7

Air hose Ï8mm PUR Blue2161242,0 m8

Air hose Ï10mm PUR White2161262,0 m9

Plug Ï6 mm216748110

Cooling fluid47681015,0 l11

Cable JZ 5x1,5mmĮ PVC6001476,0 m12

Cable OZ 4x0,75mmĮ PVC6005289,0 m13

Cable JZ 3x0,75mmĮ PVC60063510,0 m14

Cable CY-JZ 4x1,0mmĮ PVC w/screen6006458,5 m15

Beam Washer HG10 AssemblyM101695116

Beam HG10, nose assemblyM101741117

Sticker for 194040M101752118

Control cabinet assembly 2M101754119

Cylinder mount assembly 1M101818220

Cylinder mount assembly 7M101819121

Beam scraperM101822122

Frame Complet HG10M101837123

Skind scraper HG10M101856124

Machine CoverM101873125

Chain system HG10M101874126

Cylinder mount assembly 2M101877127

Cylinder mount assembly 3M101878228

Support roll, cover assemblyM101891129

Water heating system HG10M101900130

Console and guides for beam, HG10M101908131

Cylinder mount assembly 4M101923132

Motor Ass. RS Top 1M101924133

Motor Ass. LS Bottom 1M101925134

Motor Ass. RS Bottom 1M101926135

Motor Ass. Top 1M101927136

Motor Ass. RS Top 2M101928137

Motor Ass. RS Bottom 2M101929138

Motor Ass. LS Top 2M101930139

Motor Ass. LS Bottom 2M101931140

Motor Ass. LS Top 1M101932141

Slide LS Bottom 1M101933142

Slide RS Top 1M101934143

Slide RS Top 2M101935144

Slide LS Top 2M101936145

Slide RS Bottom 1/2M101937246

Slide LS Bottom 2M101938147

Slide LS Top 1M101939148

Motor Ass. Top 2M101940149

Cylinder mount assembly 5M101942150

Cylinder mount assembly 6M101943251

Sawdust Dispenser HG10M101956152

Light for fleshing sectionM101977153

Pneumatic Components FrameM101982154

Pneumatic Components Door 1M101983155

Pneumatic Components Door 2M101984156

Slide TOP 2M102000157

Slide TOP 1M102002158

Cable PUR-GELB-JZ 4x1,5mmĮ PURM10204659,0 m59

Id plate HG 10 Hot sprayM102047160

Cable JZ 4x1,5mmĮ PVCM10206013,3 m61

Skin mover assembly_2 HG10 - Model 2018M103219162

Y-connector 4xÏ6 x Ï8M103304163

Electric mounting 194040 (hour)M119062264

Description 2:

Description 1:

HG 10 Hot Spray

Part No.:

M101978  

Sheet size:

Sheet:

1 /4 

A1

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

No

DS/ISO 2768-m

Revision:

4

Date:

Revision DescriptionApproved

Material:

KL
3xCE, new skin remover, air blow valve

12-04-2018

29

30 19 23 25

29 31

5253

3 26

62



VIEW10 ( 1 : 10 )

Skin scraper

A-A ( 1 : 10 )

Beam washer

B-B ( 1 : 10 )

Beam cleaner

A

A

B

B

Description 2:

Description 1:

HG 10 Hot Spray

Part No.:

M101978  

Sheet size:

Sheet:

2 /4 

A1

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

No

DS/ISO 2768-m

Revision:

4

Date:

Revision DescriptionApproved

Material:

KL
3xCE, new skin remover, air blow valve

12-04-2018

16

22 24 5654



  ( 1 : 10 )

SET 5

C-C ( 1 : 10 )

SET 3

D-D ( 1 : 10 )

SET 1

C

C

D

D

Description 2:

Description 1:

HG 10 Hot Spray

Part No.:

M101978  

Sheet size:

Sheet:

3 /4 

A1

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

No

DS/ISO 2768-m

Revision:

4

Date:

Revision DescriptionApproved

Material:

KL
3xCE, new skin remover, air blow valve

12-04-2018

51

43

33

48

41

51

44

37

20

28

34

42

50

20

57
49

28 32

47

21

54

56

40

27



E-E ( 1 : 10 )

SET 2

F-F ( 1 : 10 )

SET 4

E

E

F

F

Description 2:

Description 1:

HG 10 Hot Spray

Part No.:

M101978  

Sheet size:

Sheet:

4 /4 

A1

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

No

DS/ISO 2768-m

Revision:

4

Date:

Revision DescriptionApproved

Material:

KL
3xCE, new skin remover, air blow valve

12-04-2018

58 36

46

35

45
39

46

38

55

56



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M3x20 FZB1020302061

Hexagon cylinder head M3x30 FZB1020303022

Tee Ï6 x Ï6 x Ï621585033

Y-connector 2xÏ4 x Ï421585724

Y-connector 2xÏ6 x Ï621586015

Plug Ï6 mm21674816

Washer M3 FZB8210300087

Left Moving BaseM10166818

Right Moving BaseM10166919

Buttom LipM101670110

Top left head assemblyM101700111

Top Right head assemblyM101702112

Manifold Ï6 x 3xÏ4 x Ï6M201140113

Manifold stem Ï6 x 3xÏ4 x Ï6 pipeM201160114

Description 2:

Description 1:

Beam Washer HG10 Assembly

Part No.:

M101695  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 4

Breake all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made19-02-2016

9

8

11

12

10

146
13 7 1

3

5



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x25 FZB1020602571

Hexagon bolt M8x16 FZB1140801622

Hexagon bolt M8x30 FZB1140803013

Hexagon bolt M8x65 FZB1140806514

Self-locking nut M4 FZB1790400025

Self-locking nut M8 FZB1790800026

Hexagon countersunk head M8x16 FZB2040801687

Ball guide rail s.25/170mm20798918

Ball guide rail s.25/200mm20799019

Lock nut M10x1,25 FZB210427210

Cylinder RT/57225/M/80211018111

F-Bracket QM/8025/25214115212

Flow control banjo Ï6  x 1/8"t215110413

Tee Ï6 x Ï6 x Ï6215850214

Straight connector Ï4 x M6215926215

Ball runner block s.25 wide222300216

Vibration absorber Ï10x10 - M4222353217

Washer M8 FZB82108000518

Upper Left BaseplateM101631119

Left Moving PlateM101633120

Cylinder spacer 30,4mmM101639121

Cylinder BracketM101659122

Cylinder RT/57225/M/100M101971123

Description 2:

Description 1:

Left Moving Base

Part No.:

M101668  

Sheet size:

Sheet:

1 /1 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made13-01-2016

2 18

22

13 3 6

23

12

13

11

13

21 4 18 6

1020

7

15

16

8

19 17 7 16 15 9 15

1

14



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x25 FZB1020602571

Hexagon bolt M8x16 FZB1140801622

Hexagon bolt M8x30 FZB1140803013

Hexagon bolt M8x65 FZB1140806514

Self-locking nut M8 FZB1790800025

Hexagon countersunk head M8x16 FZB2040801686

Ball guide rail s.25/170mm20798917

Ball guide rail s.25/200mm20799018

Lock nut M10x1,25 FZB21042729

Cylinder RT/57225/M/80211018110

F-Bracket QM/8025/25214115211

Reed Inductive sensor for Roundline (Yellow)214311112

Cable w. plug M8 3P 3M214314113

Clamp for sensor Ï8-25mm, KLP 25214319114

Flow control banjo Ï6  x 1/8"t215110415

Tee Ï6 x Ï6 x Ï6215850216

Straight connector Ï4 x M6215926217

Ball runner block s.25 wide222300218

Washer M8 FZB82108000519

Cylinder spacer 30,4mmM101639120

Left Moving PlateM101646121

Upper Right BaseplateM101658122

Cylinder BracketM101659123

Cylinder RT/57225/M/100M101971124

Description 2:

Description 1:

Right Moving Base

Part No.:

M101669  

Sheet size:

Sheet:

1 /1 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made13-01-2016

13 12 14

23

5 3

2 19

152415

8

1

17

18

22

6

911

11 9

15

21

6

71

18

7

17

20

19

4

5

19

10

16



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x20 FZB1020602041

Hexagon cylinder head M6x25 FZB1020602582

Hexagon bolt M8x16 FZB11408016123

Hexagon bolt M8x30 FZB1140803024

Self-locking nut M8 FZB1790800025

Hexagon countersunk head M8x16 FZB2040801686

Ball guide rail s.25/200mm20799027

Lock nut M10x1,25 FZB21042728

F-Bracket QM/8025/2521411529

Reed Inductive sensor for Roundline (Yellow)214311110

Cable w. plug M8 3P 3M214314111

Clamp for sensor Ï8-25mm, KLP 25214319112

Flow control banjo Ï6  x 1/8"t215110413

Straight connector Ï4 x M6215926414

Ball runner block s.25 wide222300415

Washer M8 FZB821080001216

Ball guide rail s.25/105mmM101647217

Cylinder BracketM101659218

Buttom Cylinder Bracket RightM101677119

Buttom Cylinder Bracket LeftM101678120

Bottom head assemblyM101701121

Cylinder RT/57225/M/100M101971222

Description 2:

Description 1:

Buttom Lip

Part No.:

M101670  

Sheet size:

Sheet:

1 /1 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made13-01-2016

3 16

18

5 4

22

13

11

10

12

8

9

15

14

19 6 17 1213

16

21

7

2

13

45

18

3

16

22

13

20

8

9

15

14

20 3

7

2

15

14



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x20 A21290802041

Self-locking nut M8 FZB1790800042

Hexagon countersunk head M4x10 FZB2040401053

Hexagon countersunk head M4x14 FZB2040401474

Elbow swivel Ï6 x Female 1/8"21573615

Bottonhead bolt M4x8 FZB.ipt7600400876

Washer M8 FZB8210800087

Buttom Lip Bracket LeftM10167618

Buttom Lip Bracket RightM10167919

Clamp PlateM101685110

Clamp PlateM101688211

Buttom LipM101691112

Rubber for BottomM101696313

Lip Rubber Fixture 2M101969114

Lip Rubber Fixture 3M101970115

Nozzle, flatjet 1/8" 60gr 1120M200986116

Description 2:

Description 1:

Bottom head assembly

Part No.:

M101701  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Breake all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made13-01-2016

13 12 91535 4108

1

7

6

13

13

7 2 1

11

13

16 11 13

1 7

14



A-A ( 1 : 2 )

A

A

Description 2:

Description 1:

Bottom head assembly

Part No.:

M101701  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Breake all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made13-01-2016

1

1

8

1

1



A-A ( 1 : 3 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x16 FZB1140601621

Self-locking nut M6 FZB1790600022

Hexagon countersunk head M4x10 FZB2040401063

Hexagon countersunk head M4x16 FZB2040401664

Hexagon countersunk head M6x20 FZB2040602025

Straight connector Ï6 x 1/8"21592516

Chamfered Washer M6 FZB8210600047

Left Lip House BracketM10168118

Clamp PlateM10168429

Clamp PlateM101687110

Rubber for Left Upper LipM101698311

Left Lip HouseM101703112

Nozzle flat jet 1-8 60grM200986113

A

A

Description 2:

Description 1:

Top left head assembly

Part No.:

M101700  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1,5

Breake all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made18-02-2016

12

8

11

9

11

11

111110

4

3

9

5 2

1

13

1
0

7

1
0

6

2

7

7



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x16 FZB1140601621

Hexagon bolt M8x16 FZB1140801632

Hexagon countersunk head M4x10 FZB2040401063

Hexagon countersunk head M4x16 FZB2040401664

Straight connector Ï6 x 1/8"21592515

Chamfered Washer M6 FZB8210600026

Chamfered Washer M8 FZB8210800037

Right Lip House BracketM10168218

Clamp PlateM10168319

Clamp PlateM101686110

Clamp PlateM101689111

Clamp PlateM101690112

Right Lip HouseM101692113

Right Upper LipM101697314

Nozzle flat jet 1-8 60grM200986115

Description 2:

Description 1:

Top Right head assembly

Part No.:

M101702  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1,5

Breake all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made18-02-2016

1 68

14

10

14

12

11

9 2

15

13

4

43

9

8

1
1

5



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Y-connector 2xÏ4 x Ï421585711

Y-connector 2xÏ6 x Ï621586042

Y-connector 2xÏ4 x Ï621587613

Side skirt M2018M10323624

End skirt model 2018M10323715

Back clamp for skin remover model 2018M10328216

Front clamp for skin remover model 2018M10328317

Sawdust shelf for HG 10, model 2018M10328918

Regulator assembly, HG10M10329119

Skin mover assembly_1 HG10 - Model 2018M103292110

Description 2:

Description 1:

Skin mover assembly_2 HG10 - Model 2018

Part No.:

M103219  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 6

Break all edges

 

No

DS/ISO 2768-m

Revision:

3

Date:

Revision DescriptionApproved

Material:

KL Y-connector 2xÏ4 x Ï6 added16-04-2018

2 4

5

6

7 10

9

8

13



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M4x35 FZB1110403521

Hexagon bolt M10x20 FZB1141002022

Hexagon bolt M10x45 FZB1141004513

Hexagon bolt M12x45 FZB1141204514

Self-locking nut M10 FZB1791000035

Self-locking nut M12 FZB1791200016

Lock nut M12x1,25 FZB21042817

Reed Inductive sensor for Roundline (Yellow)21431118

Cable w. plug M8 3P 10M21431319

Clamp for sensor Ï25-80mm, KLP 80-VA214321110

Flow control banjo Ï6  x 1/8"t215110111

Elbow swirvel Ï6 x 1/8"t215730112

Slide washer Ï22xÏ38 x1,5222597213

Washer M4 FZB82104000214

Washer M10 FZB82110000615

Washer M12 FZB82112000216

Slide bearing ß20x23 - 8mmM100856217

UF bracket QM/8040/32M101451118

Skinclamp for HG10, Right backM101673119

Skinclamp for HG10, Left backM101674120

Clamp arm HG10, Left back, model 2018M103227121

Clamp arm HG10, Right back, model 2018M103228122

Cylinder RT/57240/M/40M103241123

Base assembly for back clampM103298124

Shaft for armM200340225

Description 2:

Description 1:

Back clamp for skin remover model 2018

Part No.:

M103282  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made09-04-2018

25171321521

5 15 20 1922

24

1 4

16

6

18 7 23

12 11 8

9

10

3

5

15



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M5x20 FZB1140502061

Self-locking nut M5 FZB1790500062

Washer M5 FZB8210590063

Tension plate for clampM10051424

Base for skinclamp, Right backM10167115

Plastic for back skinclamp, HG10M10329526

Description 2:

Description 1:

Skinclamp for HG10, Right back

Part No.:

M101673  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

Rubber  tooth changed to plastic

05-04-2018

1

2

4

3

6

5



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M5x20 FZB1140502061

Self-locking nut M5 FZB1790500062

Washer M5 FZB8210590063

Tension plate for clampM10051424

Base for skinclamp, Left backM10167215

Plastic for back skinclamp, HG10M10329526

Description 2:

Description 1:

Skinclamp for HG10, Left back

Part No.:

M101674  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

Rubber  tooth changed to plastic

05-04-2018

5

1

4

2

6

3



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M10x20 FZB1141002021

Hexagon bolt M10x60 FZB1141006012

Hexagon bolt M12x45 FZB1141204513

Self-locking nut M10 FZB1791000034

Self-locking nut M12 FZB1791200015

Lock nut M12x1,25 FZB21042816

Cylinder RT/57240/M/8021101417

Reed Inductive sensor for Roundline 

(Yellow)

21431118

Cable w. plug M8 3P 10M21431319

Clamp for sensor Ï25-80mm, KLP 

80-VA

214321110

Flow control banjo Ï6  x 1/8"t215110111

Elbow swirvel Ï6 x 1/8"t215730112

Slide washer Ï22xÏ38 x1,5222597213

Washer M10 FZB82110000614

Washer M12 FZB82112000115

Slide bearing ß20x23 - 8mmM100856216

UF bracket QM/8040/32M101451117

Spacer for cylinder ß12,5 - ß30 - 6M101708118

Skinclamp for HG10, Left frontM101717119

Skin clamp for HG, Right frontM101718120

Clamp arm HG10,  Right frontM101721121

Clamp arm HG10, Left frontM101722122

Base assembly for front clampM103299123

Shaft for armM200340224

Description 2:

Description 1:

Front clamp for skin remover model 2018

Part No.:

M103283  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made09-04-2018

11 7 2

14

4

10

8

12 18 5 15 19 20414

23 13 16 24 21

1

14

9

176 22



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M5x20 FZB11405020121

Self-locking nut M5 FZB17905000122

Chamfered Washer M5 FZB82105900123

Rubber for skinclampM10051344

Tension plate for clampM10051445

Base for skinclamp, Left frontM10171916

Description 2:

Description 1:

Skinclamp for HG10, Left front

Part No.:

M101717  

Sheet size:

Sheet:

1 /1 

A4

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1,5

Breake all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made20-01-2016

645

1

2

3



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M5x20 FZB11405020121

Self-locking nut M5 FZB17905000122

Chamfered Washer M5 FZB82105900123

Rubber for skinclampM10051344

Tension plate for clampM10051445

Base for skinclamp, Right frontM10172016

Description 2:

Description 1:

Skin clamp for HG, Right front

Part No.:

M101718  

Sheet size:

Sheet:

1 /1 

A4

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Breake all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made20-01-2016

6 45

3

2

1



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x16 FZB1140601641

Self-locking nut M6 FZB1790600082

Hexagon countersunk head M6x20 FZB2040602043

Blind rivet Ï3,2x12 (7-9)7003212104

Washer M6 FZB82106000125

Rubber for sawdust Shelf HG10M10171326

Bottom plate for sawdust shelf, model 2018M10324017

Sidepanel for Sawdust shelf, rightM1071118

Sidepanel 1 for Sawdust shelf, leftM1071219

Mounting plate for RubberM10729210

Description 2:

Description 1:

Sawdust shelf for HG 10, model 2018

Part No.:

M103289  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made03-04-2018

8 5 152

2

5

3 10 4 6

9

7



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x16 FZB1140601641

Self-locking nut M6 FZB1790600042

Nut, panel mount 2962-0421553523

Gauge 0-10 bar 1/8" Ï4021555024

Elbow swirvel Ï6 x 1/8"21576045

Regulator 1/8" 0,3-3,5 bar21620526

Washer M6 FZB8210600087

Bracket for regulatorsM10329018

Description 2:

Description 1:

Regulator assembly, HG10

Part No.:

M103291  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1

Break all edges

Skin remover

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made09-04-2018

1

7

2

1

7

2

5 6 4 58 5 6 4

3



A ( 1 : 3 )

B ( 1 : 3 )

C-C ( 1 : 5 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M3x08 FZB1020300841

Hexagon cylinder head M6x25 FZB10206025182

Hexagon bolt M4x40 FZB1110404043

Hexagon bolt M5x12 FZB1140501264

Hexagon bolt M8x35 FZB1140803515

Self-locking nut M4 FZB1790400046

Self-locking nut M5 FZB1790500067

Self-locking nut M6 FZB17906000188

Self-locking nut M8 FZB1790800019

Lock nut M10x1,25 FZB210427110

Cylinder RT/57232/M/320211012111

F-Bracket QM/8025/25214115112

Flow control banjo Ï6  x 1/8"t215110113

Elbow swirvel Ï6 x 1/8"t215730114

Straight connector Ï6 x 1/4"215930115

Elbow swivel Ï6 x M5216550216

Valve, Quick exhaust 1/4"216755117

Washer M4 FZB82104000818

Washer M5 FZB821059001219

Washer M6 FZB821060001820

Washer M8 FZB82108000221

Cover for skin mover model 2018M103218122

Bracket for lintra cylinderM103222123

Ball guide rail s.25/1090mmM103238124

Cylinder Lintra M/146016/750M103242125

C-Bracket QM/146016/21M103243226

Bracket for quick exhaust valveM103293127

Straight connector Ï6 x 3/8"M103294128

Energi chain kolibri 30x30mmM2003271,3 m29

A

B

CC

Description 2:

Description 1:

Skin mover assembly_1 HG10 - Model 2018

Part No.:

M103292  

Sheet size:

Sheet:

1 /1 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 5

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made10-04-2018

12 10 13 1124 2

8

20

14

25

16

24

2

15

27

7419

17

28

16

4 7 19

26

26

1

23

25

29

5 21 98 20133 18 6

22



B ( 1 : 2 )

A ( 1 : 2 )

B

A

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x10 FZB1020601021

Hexagon cylinder head M6x25 FZB1020602522

Hexagon cylinder head low M6x14 FZB2000601423

Lock nut M18x1,5 FZB21042414

Lock nut M10x1,25 FZB21042715

Cylinder RT/57225/M/4021161416

Elbow swirvel Ï6 x 1/8"t21573037

Hose elbow Ï10 x 3/8" Nylon42585028

Ballofix 3/8" (M/F)47752619

O-ring NBR 60x2489024110

Pushrod for movable pinsM101737111

Beam for HG10M101739112

Cap for airblowM102448113

Noseplate movableM102704114

Nose for beam HG10 - Wide model M102705115

Movable plate for plate and pinsM102706116

Spike M6/ß4mm for noseM102707217

Description 2:

Description 1:

Beam HG10, nose assembly

Part No.:

M101741  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 10

Break all edges

 

No

DS/ISO 2768-m

Revision:

3

Date:

Revision DescriptionApproved

Material:

KL

Nose changed to wide model

10-05-2017

6 7 13 1 10 4 5

15 2 14

3 16 17

89 12

11



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801661

Hexagon bolt M8x30 FZB1140803062

Self-locking nut M8 FZB17908000123

Straight connector Ï10 x female 1/4" 21591624

Filter sintered 1/4" 21679725

Cable duct metal CF 54_506004402,0 m6

Cable duct U-bracket UC 50-G60044547

Washer M8 FZB82108000248

Air cabinet components - HG10M10175719

Control cabinet assembly HG10M101941110

Bracket for control cabinetM20105111

Description 2:

Description 1:

Control cabinet assembly 2

Part No.:

M101754  

Sheet size:

Sheet:

1 /1 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 6

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made16-02-2016

9

1
4
3

3
8
8

220

5 4

67

2

3

8

11

1

8

2

10



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x12 FZB1020401241

Washer M4 FZB8210400042

Valveblok AV03 for HG10M10175313

Regulator assembly HG10M10175614

Y-connector 2xÏ8 x Ï10M10237635

Description 2:

Description 1:

Air cabinet components - HG10

Part No.:

M101757  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL M102376 added15-12-2016

4

1

2

3

5



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x10 FZB1140601031

Banjo with top port 1/8"t x Ï6 x female 1/8"21511262

Panel mounting nut21553563

Gauge 0-10 bar 1/8" Ï4021555064

Elbow swirvel Ï6 x 1/8"21576045

Regulator 1/8" 0-10bar21620666

Tee 1/8" x Ï6 x Ï621642527

Chamfered Washer M6 FZB8210600038

Bracket for regulatorsM10175519

Description 2:

Description 1:

Regulator assembly HG10

Part No.:

M101756  

Sheet size:

Sheet:

1 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made16-02-2016

9

4 2 6 5 1 8

3



Description 2:

Description 1:

Regulator assembly HG10

Part No.:

M101756  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 1

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

KL Made16-02-2016

75

5

5
5 5 7

5 7

7 7



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Control cabinet 1 - HG10M10174211

Control cabinet 2 - HG10M10174312

Control cabinet 3 - HG10M10174413

Description 2:

Description 1:

Control cabinet assembly HG10

Part No.:

M101941  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 8

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

M101744 changed

29-05-2017

1 2 3



PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION

1 1 33820 Eltrical cabinet Assembly

2 1 50171 CEE Plug male 5P/16A/400V Phase inverter

3 1 50184 CEE Plug male 5P/32A/400V

4 1 600100 Push button Emergency stop

5 1 600230 Main switch 40A 8-pole

6 1 600280 Additional Switch GVAE11

7 2 600282 Contactor LP1K0901B 9A 3NO-1NC

8 1 600307 Box metal 600x600x300

9 1 600375 Switch block ZB4BZ104 2NC

10 2 600428 Gasket Multihole M32 4x Ï10

11 1 600429 Gasket Multihole M32 7x Ï7

12 4 600455 Cabel gland M20 Ï5-12

13 2 600465 Cable gland M25 Ï7-14

14 3 600466 Cabel gland M32 Ï15-24,5 

15 4 600475 Cable gland nut polyamid M20

16 2 600480 Cable gland nut polyamid M25

17 3 600481 Cable gland nut polyamid M32

18 43 600550 Terminal block WDU_2,5

PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION

19 1 600555 End plate WAP 2,5-10

20 14 600585 Terminal block WPE 2,5

21 2 600590 End bracket EW 35

22 5,0 m 600640 Cable JZ 5x2,5mmĮ PVC

23 5,0 m 601012 Cable JZ 5x6,0mmĮ PVC

24 1 601035 Automatic fuse 16A C 1P+N

25 1 601095 Automatic fuse 10A C 1P+N

26 2 601100 Automatic fuse16A C 3P+N

27 3 601102 Contactor 3x 440V 18A 24v DC

28 3 601107 Contactor 3x 440V 32A 24VDC

29 1 601334 Exhaust filter for controlebox

30 1 875101 Motor protection 2,5-4,0A

31 1 M101746 Freq. inverter 0,37kW 1x230V Emerson

32 1 M101747 Low Leak filter for M200-01

33 1 M101748 Freq. inverter 3.0kW 3x400V Emerson

34 1 M101749 Low Leak filter for M200-03

35 1 M101750 Breake resistance for M200-034 00073A

Description 2:

Description 1:

Control cabinet 1 - HG10

Part No.:

M101742  

Sheet size:

Sheet:

1 /4 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 4

Break all edges

 

No

DS/ISO 2768-m

Revision:

5

Date:

Revision DescriptionApproved

Material:

KL

Changed to 1x32A + 2x16A power supply

07-02-2018

4

1412

22

13

23

3 2

4 8

Combined with

Cabinet 2

9

5

29

12

7
0

70



A

Description 2:

Description 1:

Control cabinet 1 - HG10

Part No.:

M101742  

Sheet size:

Sheet:

2 /4 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 4

Break all edges

 

No

DS/ISO 2768-m

Revision:

5

Date:

Revision DescriptionApproved

Material:

KL

Changed to 1x32A + 2x16A power supply

07-02-2018

7725262426

30

13 16 12 15 14 17

21 18 20

19 21

32313433

35

15L1, 15N, PE

14U2, 14V2, 14W2, N, PE

12U2, 12V2, 12W2, N, PE

11U2, 11V2, 11W2, PE

10U2, 10V2, 10W2, PE

9U2, 9V2, 9W2, PE

8U2, 8V2, 8W2, PE

7U2, 7V2, 7W2, PE

6U2, 6V2, 6W2, PE

5U2, 5V2, 5W2, PE

4U2, 4V2, 4W2, PE

3U2, 3V2, 3W2, PE

2U2, 2V2, 2W2, PE

1U2, 1V2,

1W2, PE

1215

5

27

28



A ( 0,80 : 1 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Safety controller 24VAC/DC  Cat320673121

Terminal block DLD 2,5 PE60010572

Terminal block DLD 2.5/35600112263

End plate AP-DLD 2,5/PE60011414

End plate AP-DLD nr 13176660012525

Cross connector Q10 no13131060013076

Busbar 3Pol 4Tap GV2 G44560013227

Busbar 3Pol 3Tap GV2 G34560013428

Additional Switch GVAE11600280109

Contactor LP1K0901B 9A 3NO-1NC6002821010

Box metal 800x600x300600297111

PLC Mitsubishi, FX3G-60MR/ES600311112

PLC ext. module, 4 analog out, FX3U-4DA-ADP600407213

PLC Adaptor ADP for FX, FX3G-CNV-ADP600409114

PLC ext. module, 8 relay out, FX2N-8EYR-ES/UL600413215

Socket for DIN rail 3P/16A/240V600420116

Gasket Multihole M32 10x Ï6600423317

Cable gland M25 Ï7-14600465118

Cabel gland M32 Ï15-24,5 600466319

Cable gland nut polyamid M25600480120

Cable gland nut polyamid M32600481321

Terminal block WDU_2,56005503522

End plate WAP 2,5-10600555223

End bracket EW 35600590624

Terminal block PE KM11E600665125

Power supply 1P 24V 10A601277126

Combi blok GV2AF016013221027

Clamp GV2G05 for power connect601325228

Fan with filter 230V601332129

Motor protection 4,0-6,3A 875102830

Motor protection 6-10A875103231

PLC ext. module, 4 analog out, FX3U-4DAM101751132

A

Description 2:

Description 1:

Control cabinet 2 - HG10

Part No.:

M101743  

Sheet size:

Sheet:

1 /3 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

No

DS/ISO 2768-m

Revision:

4

Date:

Revision DescriptionApproved

Material:

KL

Changed to 1x32A + 2x16A power supply

07-02-2018

16 1 261512141313

28

31

10

11

19 211820

24 22

23
3

5
2 4

3 5 25

24

6

6

6

17 17

27

Combined with

Cabinet 1 by 

4 x M8x16. Add

edge protection

strip

Combined with

Cabinet 3

19 21

22

2423

15 32

30

28

7

8

8

1, 2, 5, 6, 7, 8, 9, 10, 11, 12, 

21, 22, 23, 24, 25, 26, 27, 28

X0, X1, X3, X4, X5, X17, X20, X21, 

X22, X30, X31, X32, X33, X34, 

X35, X36, X37

Y16, Y17, Y20, 

Y21, Y22, Y23, 

Y24

Y15, Y25, Y26, Y27, Y30, Y31, 

Y32, Y33, Y34, Y35, Y40, Y41, 

Y42, Y43, Y44, Y45, Y46

1, 2, 3, 4, 5, 6, 

7, 8, 9

9



Description 2:

Description 1:

Control cabinet 2 - HG10

Part No.:

M101743  

Sheet size:

Sheet:

3 /3 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

No

DS/ISO 2768-m

Revision:

4

Date:

Revision DescriptionApproved

Material:

KL

Changed to 1x32A + 2x16A power supply

07-02-2018

100

5
0

1919181917

17

17

29



B-B ( 1 : 4 )

B

B

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Switch element 1NO ZBE10160007511

Box metal 600x600x30060030712

Push button red 1NC XB4BA4260034513

Push button green/light 1NO+1NC XB4BW33B560035014

Light 24VAC/DC Green XB4BVB360035615

Cabel for T-series HMI, CAB103/3M60036716

Gasket Multihole M32 10x Ï660042347

Cable gland M25 Ï7-1460046538

Cabel gland M32 Ï15-24,5 60046649

Cable gland nut polyamid M25600480310

Cable gland nut polyamid M32600481411

Push button black 1NO XB4BA21600786212

Push button green 1NO XB4BA31600788113

Panel, touch 7" X2 Base 7 - F2600926114

Label for fleshing 8 rollM201061115

Description 2:

Description 1:

Control cabinet 3 - HG10

Part No.:

M101744  

Sheet size:

Sheet:

1 /2 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 4

Break all edges

 

No

DS/ISO 2768-m

Revision:

3

Date:

Revision DescriptionApproved

Material:

KKS

Part List Updated

22-06-2017

4 13 3 12 12 5 15 14

5 12 12 3 13 4

73

73

8,8

2

6

1

Combined with Cabinet 2

by 4 x M8x16



A-A ( 1 : 4 )

C ( 1 : 3 )

A

A

C

Description 2:

Description 1:

Control cabinet 3 - HG10

Part No.:

M101744  

Sheet size:

Sheet:

2 /2 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 4

Break all edges

 

No

DS/ISO 2768-m

Revision:

3

Date:

Revision DescriptionApproved

Material:

KKS

Part List Updated

22-06-2017

9

7

10

8

9 118 10

71,2

1
8
9

5
0

112

Combined with

Cabinet 2

1
7
5

1
6
7
,
5

5
0

5
0

1
1
2
,
5

1
0
7
,
5

1
2
7
,
5

103

27

8

13,52x 



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x20 FZB1020602081

Hexagon bolt M10x30 FZB1141003042

Self-locking nut M8 FZB1790800023

Self-locking nut M10 FZB1791000054

Fitting bolt M8-10x202020802025

Lock nut M10x1,25 FZB21042726

Cylinder PRA/182032/M/8021209017

Cylinder PRA/182032/M/10021209218

Flow banjo control Ï6 x 1/8"21510529

Elbow swirvel Ï6 x 1/8"215760210

Washer SRKB Ï11x28x2 FZB4811028111

Washer M6 FZB82106000812

Washer M10 FZB821100001013

Mount Base For Cylinder M101786114

Mount for Cylinder M101789115

Adjustment screw M10 x 50mmM101798116

Bushing for Adjustment ScrewM101802117

Handle, adjustable 63 x M10 - 20mm (M)M101989118

Spacer Plate for Cylinder Ï32M102780219

Mounting Bracket Cyl Ï32M102781220

F-Bracket QM/8025/25 for Buttom rollM102782221

Description 2:

Description 1:

Cylinder mount assembly 1

Part No.:

M101818  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

RS1B + RS2B

No

DS/ISO 2768-m

Revision:

3

Date:

Revision DescriptionApproved

Material:

KKS

Cylinder turned upside-down

23-06-2017

20

16

13

17

4

621

97 20

1

12

15

2 13

4

13

10

8

1811

19

14

3

5



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x20 FZB1020602081

Hexagon bolt M10x80 FZB1111008042

Self-locking nut M8 FZB1790800023

Self-locking nut M10 FZB1791000054

Fitting bolt M8-10x202020802025

Lock nut M10x1,25 FZB21042726

Cylinder PRA/182032/M/8021209017

Cylinder PRA/182032/M/10021209218

Flow banjo control Ï6 x 1/8"21510529

Elbow swirvel Ï6 x 1/8"215760210

Washer SRKB Ï11x28x2 FZB4811028111

Washer M6 FZB82106000812

Washer M10 FZB821100001013

Mount Base For Cylinder M101786114

Mount for Cylinder M101789115

Adjustment screw M10 x 50mmM101798116

Bushing for Adjustment ScrewM101802117

Distance Block for Cyl MountM101821118

Handle, adjustable 63 x M10 - 20mm (M)M101989119

Spacer Plate for Cylinder Ï32M102780220

Mounting Bracket Cyl Ï32M102781221

F-Bracket QM/8025/25 for Buttom rollM102782222

Description 2:

Description 1:

Cylinder mount assembly 7

Part No.:

M101819  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

LS2B

No

DS/ISO 2768-m

Revision:

3

Date:

Revision DescriptionApproved

Material:

KKS

Cylinder turned upside-down

23-06-2017

4

13

18

15

16

13

17

4 10 7 9 21

5

3

1

12208

2 13

622191114



A ( 1:2,5 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M3x16 FZB1020301621

Hexagon cylinder head M3x30 FZB1020303032

Hexagon cylinder head M5x16 FZB1020501663

Hexagon bolt M10x35 FZB11410035124

Hexagon bolt M12x35 FZB1141203525

Self-locking nut M5 FZB1790500066

Self-locking nut M10 FZB17910000127

Self-locking nut M12 FZB1791200028

Tee Ï6 x Ï6 x Ï621585029

Y-connector 2xÏ6 x Ï6215860210

Plug Ï6 mm216748111

Washer M3 FZB82103000512

Washer M5 FZB82105900613

Washer M10 FZB821100002414

Washer M12 FZB82112000415

Beam Scraping Base Plate M101778116

Bracket Beam Scraping BottomM101814117

Bracket Front Scraping LockM101815118

Bracket Beam Scraping Top M101816119

Beam scrapert Left TopM101959120

Beam scraper Right TopM101960121

Beam scraper TopM101961122

Latch clamp GN 851-160-T2M200203123

Manifold Ï6 x 3xÏ4 x Ï6M201140124

A

Description 2:

Description 1:

Beam scraper

Part No.:

M101822  

Sheet size:

Sheet:

1 /1 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:3,5

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made09-02-2016

7

14

4

19

20

5158

17

16

22

21

4

14

7

18

23

3 13 6

2411121

9212

10

2

12



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x16 FZB1020401631

Hexagon bolt M5x12 FZB1140501242

Hexagon bolt M8x25 FZB1140802513

Hexagon bolt M8x55 FZB1140805514

Self-locking nut M8 FZB1790800025

Straight connector mini Ï4 x M319907116

Hexagon countersunk head M4x12 FZB2040401237

Lock nut M10x1,25 FZB21042718

Cylinder RT/57225/M/8021101819

F-Bracket QM/57025/25214100110

Flow control banjo Ï6  x 1/8"t215110111

Flow control banjo swivel Ï6 x 1/8"t215114112

Ball runner block s.15 wide222315113

Ball guide rail s.15/160mm222332114

Washer M5 FZB82105900415

Washer M8 FZB82108000316

Beam Scraping Plate LeftM101781117

Cylinder spacer 17mmM101791118

Scraping Rubber Clamp 120x20M101844119

Scraping rubber 120x25mm M101845120

Spacer for 15mm wide guideblockM101855121

Description 2:

Description 1:

Beam scrapert Left Top

Part No.:

M101959  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

WA

Bolts changed

09-01-2017

1

2

15

21

11

13

6

7 17 20 19

8

10

4

5

18

16

9

12

3

5



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x16 FZB1020401631

Hexagon bolt M5x12 FZB1140501242

Hexagon bolt M8x25 FZB1140802513

Hexagon bolt M8x55 FZB1140805514

Self-locking nut M8 FZB1790800025

Straight connector mini Ï4 x M319907116

Hexagon countersunk head M4x12 FZB2040401237

Lock nut M10x1,25 FZB21042718

Cylinder RT/57225/M/8021101819

F-Bracket QM/57025/25214100110

Flow control banjo Ï6  x 1/8"t215110111

Flow control banjo swivel Ï6 x 1/8"t215114112

Ball runner block s.15 wide222315113

Ball guide rail s.15/160mm222332114

Washer M5 FZB82105900415

Washer M8 FZB82108000316

Beam Scraping Plate RightM101780117

Cylinder spacer 17mmM101791118

Scraping Rubber Clamp 120x20M101844119

Scraping rubber 120x25mm M101845120

Spacer for 15mm wide guideblockM101855121

Description 2:

Description 1:

Beam scraper Right Top

Part No.:

M101960  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

WA

Bolts changes

09-01-2017

9

5

4

16

18

11

8

10

7 17 20 19

4

1

14

2

15

21

13

6

17

12

3

5



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x20 FZB1020602041

Hexagon bolt M8x25 FZB1140802512

Hexagon bolt M8x55 FZB1140805513

Self-locking nut M8 FZB1790800024

Hexagon countersunk head M4x12 FZB2040401235

Hexagon countersunk head M8x16 FZB2040801646

Ball guide rail s.25/200mm20799017

Lock nut M10x1,25 FZB21042718

Cylinder RT/57225/M/8021101819

F-Bracket QM/57025/25214100110

Reed Inductive sensor for Roundline (Yellow)214311111

Cable w. plug M8 3P 3M214314112

Clamp for sensor Ï8-25mm, KLP 25214319113

Flow control banjo Ï6  x 1/8"t215110114

Flow control banjo swivel Ï6 x 1/8"t215114115

Straight connector Ï4 x M6215926116

Ball runner block s.25 wide222300117

Washer M8 FZB82108000318

Beam Scraping Plate MiddleM101779119

Cylinder spacer 19,4mmM101795120

Scraping Rubber Clamp 120x20M101844121

Scraping rubber 120x25mm M101845122

Description 2:

Description 1:

Beam scraper Top

Part No.:

M101961  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

WA

Bolts changed

10-01-2017

13

12

11

3

4

18

20

6

8

10

22

21

19

5

1

7

17

16

15

14

2

4



A ( 1 : 10 )

B ( 1 : 10 )

C ( 1 : 10 ) D ( 1 : 10 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M5x20 FZB1020502041

Hexagon cylinder head M6x10 FZB10206010142

Hexagon cylinder head M6x45 FZB10206045163

Hexagon bolt M6x10 FZB11406010214

Hexagon bolt M8x12 FZB1140801235

Hexagon bolt M8x16 FZB11408016136

Hexagon bolt M8x20 FZB1140802047

Hexagon bolt M10x20 FZB1141002088

Hexagon bolt M12x25 FZB11412025129

Hexagon bolt M12x40 FZB11412040810

Hexagon bolt M12x140 FZB11412140411

Hexagon bolt M16x60 FZB114160601012

Nut M16 FZB15160001013

Self-locking nut M12 FZB17912000414

Self-locking nut M16 FZB179160001015

CEE Wall socket 5P/16A/400V197504216

Cable duct metal CF 54_506004402,0 m17

Cable duct U-bracket UC 50-G600445718

Cabel gland M20 Ï5-12600455219

Buttonhead bolt M6x12 FZB76006012320

Washer M5 FZB82105900421

Washer M6 FZB821060002122

Washer M8 FZB821080002023

Washer M10 FZB82110000824

Washer M12 FZB821120002825

Washer M16 FZB821160002226

Washer M30 FZB82130000827

Washer Ï17xÏ50x3 FZB 82616000828

Funnel For Beam WashM101766129

Block For Clamp LockM101800430

Door Buttom HingeM101801131

Latch clamp GN851.1 - 320 - t3M101824432

Frame Welding HG10M101835133

Leg FrameM101838134

Frame LegM101839135

Door 1M101840136

Door 2M101841137

Guide Bracket LeftM101842238

Frame, machinedM101875139

Frame SlopeM101893140

Frame SlopeM101894141

Guide Bracket RightM101966242

Door Top HingeM101967143

Plate for Wall socket 5-poleM101968244

Shute for L1T, HG10M102445145

Shute for Top1, HG10M102446146

Door Bracket PlateM11763247

Machine shoe M16x70xÏ70M200102348

Machine shoe w.eye M16x70xÏ70M200103249

Bracket For Hydraulic JackM201310250

PlateM201560251

BushingM20645452

A

B

C

D

Description 2:

Description 1:

Frame Complet HG10

Part No.:

M101837  

Sheet size:

Sheet:

1 /3 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:14

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

Components added / changed

09-12-2016

39

34

925

11

25

14

50

33

13 26

49

12

26

15

29

40

426

6 23

1322

48

1419

1

21

16

19

44

16

35

7

23



D ( 1 : 10 )

E ( 1 : 10 )

G ( 1 : 5 )

J ( 1 : 6 )

D

E

G

J

Description 2:

Description 1:

Frame Complet HG10

Part No.:

M101837  

Sheet size:

Sheet:

2 /3 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:14

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

Components added / changed

09-12-2016

37 36

42

824

1228

1025

15 28 27 52

31

10 25

15 28 27 52

1228

51

43

17

33

41

20

2

32

22

4

30

3

46

5

23

45

23 6

38

47

27

52

27

28 15

28

12

17

18

4 22



Description 2:

Description 1:

Frame Complet HG10

Part No.:

M101837  

Sheet size:

Sheet:

3 /3 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:14

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

KL

Components added / changed

09-12-2016



A ( 1:2,5 )

B ( 1:2 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M3x16 FZB1020301641

Hexagon cylinder head M3x30 FZB1020303052

Hexagon cylinder head M5x16 FZB1020501663

Hexagon bolt M10x35 FZB11410035124

Hexagon bolt M12x35 FZB1141203525

Self-locking nut M5 FZB1790500066

Self-locking nut M10 FZB17910000127

Self-locking nut M12 FZB1791200028

Tee Ï6 x Ï6 x Ï621585029

Y-connector 2xÏ4 x Ï4215857210

Y-connector 2xÏ6 x Ï6215860611

Plug Ï6 mm216748112

Washer M3 FZB82103000913

Washer M5 FZB82105900614

Washer M10 FZB821100002415

Washer M12 FZB82112000416

Bracket skin scraper lockM101803117

Bracket skin scraper bottomM101804118

Bracket skin scraper topM101805119

Skin scraper HG10 base plateM101847120

Skin scraper HG10 left bottomM101949121

Skin scraper HG10 right bottomM101950122

Skin scraper HG10 left topM101951123

Skin scraper right topM101952124

Skin scraper HG10 TopM101953125

Latch clamp GN 851-160-T2M200203126

Manifold Ï6 x 3xÏ4 x Ï6M201140127

A

B

Description 2:

Description 1:

Skind scraper HG10

Part No.:

M101856  

Sheet size:

Sheet:

1 /2 

A2

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:3,5

Breake all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

MBO Made09-02-2016

3 14 6

26

20

25

23

22

17
4

15

7

5168

18

19

7

15

4

11

10

27 129

27 12

1 13

9

213

11

213

113

10



Description 2:

Description 1:

Skind scraper HG10

Part No.:

M101856  

Sheet size:

Sheet:

2 /2 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:3,5

Breake all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

MBO Made09-02-2016



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x16 FZB1020401621

Hexagon cylinder head M4x20 FZB1020402032

Hexagon bolt M5x12 FZB1140501243

Hexagon bolt M8x65 FZB1140806514

Self-locking nut M4 FZB1790400055

Self-locking nut M6 FZB1790600036

Self-locking nut M8 FZB1790800017

Straight connector mini Ï4 x M319907118

Hexagon countersunk head M4x12 FZB2040401239

Hexagon countersunk head M6x20 FZB20406020310

Lock nut M8 FZB210421111

Lock nut  M16x1,5 FZB210422112

Lock nut M10x1,25 FZB210427113

Cylinder RT/57225/M/80211018114

F-Bracket QM/57025/25214100115

Reed Inductive sensor for Roundline (Yellow)214311116

Cable w. plug M8 3P 3M214314117

Clamp for sensor Ï8-25mm, KLP 25214319118

Flow control banjo Ï6  x 1/8"t215110219

Flow control banjo swivel Ï6 x 1/8"t215114220

Ball runner block s.15 wide222315121

Ball guide rail s.15/160mm222332122

Washer M4 FZB82104000723

Washer M5 FZB82105900424

Washer M6 FZB82106000325

Washer M8 FZB82108000326

Cylinder RT/57220/M/160M101729127

Rubber for cleaner, HG10M101792128

Rubber clamp bottom, HG10M101793129

Plate for cleaner, HG10M101794130

Cylinder spacer 29mmM101843131

Scraping rubber 178x25mmM101846132

Skin scraper plate bottom leftM101852133

Skin scraper, bracket bottom M101854134

Description 2:

Description 1:

Skin scraper HG10 left bottom

Part No.:

M101949  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 3

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made17-02-2016

1235

30 28
12

27
16 18 17

52

10

6

25

3 24

32

29

9

33

14

13

15

472631

8 21

22

20

19

19

20

11



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x16 FZB1020401621

Hexagon cylinder head M4x20 FZB1020402032

Hexagon bolt M5x12 FZB1140501243

Hexagon bolt M8x80 FZB1140808014

Self-locking nut M4 FZB1790400055

Self-locking nut M6 FZB1790600036

Self-locking nut M8 FZB1790800017

Straight connector mini Ï4 x M319907118

Hexagon countersunk head M4x12 FZB2040401239

Hexagon countersunk head M6x20 FZB20406020310

Lock nut M8 FZB210421111

Lock nut  M16x1,5 FZB210422112

Lock nut M10x1,25 FZB210427113

Cylinder RT/57225/M/80211018114

F-Bracket QM/57025/25214100115

Reed Inductive sensor for Roundline (Yellow)214311116

Cable w. plug M8 3P 3M214314117

Clamp for sensor Ï8-25mm, KLP 25214319118

Flow control banjo Ï6  x 1/8"t215110219

Flow control banjo swivel Ï6 x 1/8"t215114220

Ball runner block s.15 wide222315121

Ball guide rail s.15/160mm222332122

Washer M4 FZB82104000723

Washer M5 FZB82105900424

Washer M6 FZB82106000325

Washer M8 FZB82108000326

Cylinder RT/57220/M/160M101729127

Rubber for cleaner, HG10M101792128

Rubber clamp bottom, HG10M101793129

Plate for cleaner, HG10M101794130

Scraping rubber 178x25mmM101846131

Skin scraper plate bottom rightM101851132

Skin scraper, bracket bottom M101854133

Cylinder spacer 47mmM101954134

Description 2:

Description 1:

Skin scraper HG10 right bottom

Part No.:

M101950  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1:3

Break all edges

 

No

DS/ISO 2768-m

Revision:

1

Date:

Revision DescriptionApproved

Material:

MBO Made17-02-2016

1 23 5113028
12

9

29

31

3

24

32

2

23

5

27

161817

6 10 25

4 26 34 7

15

13

14

21

8

22

19

20

20

19



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x16 FZB1020401631

Hexagon bolt M5x12 FZB1140501242

Hexagon bolt M8x55 FZB1140805513

Self-locking nut M8 FZB1790800024

Straight connector mini Ï4 x M319907115

Hexagon countersunk head M4x12 FZB2040401236

Lock nut M10x1,25 FZB21042717

Cylinder RT/57225/M/8021101818

F-Bracket QM/57025/2521410019

Flow control banjo Ï6  x 1/8"t215110110

Ball runner block s.15 wide222315111

Ball guide rail s.15/160mm222332112

Washer M5 FZB82105900413

Washer M8 FZB82108000314

Scraping Rubber Clamp 120x20M101844115

Scraping rubber 120x25mm M101845116

Skin scraper plate leftM101849117

Spacer for 15mm wide guideblockM101855118

Cylinder spacer 19mmM200800119

Flow control banjo swivel Ï6 x 1/8"t215114120

Hexagon bolt M8x25 FZB11408025121

Description 2:

Description 1:

Skin scraper HG10 left top

Part No.:

M101951  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2,5

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

WA Made09-01-2017

314194

8

7

9421

12

1

115

18

2

16

15

17

6

20

10



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M4x16 FZB1020401631

Hexagon bolt M5x12 FZB1140501242

Hexagon bolt M8x25 FZB1140802513

Hexagon bolt M8x55 FZB1140805514

Self-locking nut M8 FZB1790800025

Straight connector mini Ï4 x M319907116

Hexagon countersunk head M4x12 FZB2040401237

Lock nut M10x1,25 FZB21042718

Cylinder RT/57225/M/8021101819

F-Bracket QM/57025/25214100110

Flow control banjo Ï6  x 1/8"t215110111

Flow control banjo swivel Ï6 x 1/8"t215114112

Ball runner block s.15 wide222315113

Ball guide rail s.15/160mm222332114

Washer M5 FZB82105900415

Washer M8 FZB82108000316

Scraping Rubber Clamp 120x20M101844117

Scraping rubber 120x25mm M101845118

Skin scraper plate right M101848119

Spacer for 15mm wide guideblockM101855120

Cylinder spacer 19mmM200800121

Description 2:

Description 1:

Skin scraper right top

Part No.:

M101952  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2,5

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

WA

Bolts Changed

17-02-2016

416

14

10

8

9

1

613

20

18

17

215

19

7

11

12

3 5

21



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon cylinder head M6x20 FZB1020602041

Hexagon bolt M8x25 FZB1140802512

Hexagon bolt M8x30 FZB1140803043

Hexagon bolt M8x75 FZB1140807514

Self-locking nut M8 FZB1790800025

Hexagon countersunk head M4x12 FZB2040401236

Ball guide rail s.25/200mm20799017

Lock nut M10x1,25 FZB21042718

Cylinder RT/57225/M/8021101819

F-Bracket QM/57025/25214100110

Flow control banjo Ï6  x 1/8"t215110111

Flow control banjo swivel Ï6 x 1/8"t215114112

Straight connector Ï4 x M6215926113

Ball runner block s.25 wide222300114

Washer M8 FZB82108000715

Scraping Rubber Clamp 120x20M101844116

Scraping rubber 120x25mm M101845117

Skin scraper plate topM101850118

SpacerM200795119

Cylinder spacer 40mmM200805120

Description 2:

Description 1:

Skin scraper HG10 Top

Part No.:

M101953  

Sheet size:

Sheet:

1 /1 

A3

T
h
i
s
 
d

o
c
u
m

e
n
t
 
i
s
 
s
t
r
i
c
t
l
y
 
c
o
n
f
i
d
e
n

t
i
a
l
 
a
n
d

 
m

u
s
t
 
o
n
 
n
o

 

a
c
c
o
u
n
t
 
b
e
 
c
o
p

i
e
d
 
o
r
 
d
i
s
c
l
o
s
e
d

 
t
o
 
a
n

y
 
t
h
i
r
d
 
p
e
r
s
o

n
.

H
E

D
E

N
S

T
E

D
 
G

R
U

P
P

E
N

 
A

/
S

Scale: Not specificed tolerance according to:

Surface properties:

1 : 2

Break all edges

 

No

DS/ISO 2768-m

Revision:

2

Date:

Revision DescriptionApproved

Material:

WA

Bolts changed

09-01-2017

20

5

15

4

9

8

10

18

6

17

16

3 15

1

14 13

19

11

12

5

2


